djamato

B &k = B OB

Instruction Manual

BEREA—/Ovzy
SUPER HIGH SPEED OVERLOCK MACHINE

AZ8120G-8, 8125G-8

AZS000G DEIRFHAAE & AN RS ES
EXHLTNET,

AZB000G DEUREHFAE & H B TEAT
Eh,

EEGDERICH o> Tid, BUREiEAEE
BRETERAVEEE, AR L (EEL
THSELL BEVLLEE W,

£, BEACH- KRG, BEWNCEZH
BNOTERESNBECARELTLES
LY

Adjustments different from AZ8000G
are mentioned in this book.

Read this book in combination with
INSTRUCTION and PARTS LIST of
AZ8000G.

Before using this sewing equipment,
please read the instruction manual
and understand the contents well.
After reading the instruction manual,
please keep it in a location where it
is easy to access for operators.

v

N7 VAHATD SEWING MACHINE MFE. C0,LTD



H X/Contents

1. &EEELT7—YOHEEAR 1
2, SVVORE 2
2-1 B DEVWORRAT 2
2-2 B DBVDIL—/IRATF 3
2-3 & —/ROHEE 4
2-3-1 #HomZ 4
2-3-2 TIL—NO5|HE 5
2-3-3 Lil—RoH=E 5
3, i 6
1. Sewing speed and rotating direction of pulley 7
2. Adjustment of sewing machine 8
2-1 Needle thread tension for overlock stitch 8
2-2 Looper thread tension for overlock stitch 9
2-3 Adjustment of needles and locopers 10
2-3-1 Height of needles .10
2-3-2 Distance between needles and lower looper 11
2-3-3 Timing between needles and upper looper 11

3. Specifications _ 12

k% k% |LLUSTRATED SPARE PARTS LIST sk sk sk
Models

AZ8120G-8, 8125G-8
ZOIN—Y ) A EAZB020G-YSDFEBICELRZ—JDHE
EHLTBEDFET,
In this parts list, the parts different from those of
AZ8020G-Y5DF are only mentioned.



IOIVUOBREREEX. TRIRTEMY TY.
HFLWIVURSEETA L X, BROO00MEGEI1 b
B3R EMEXDI~0%EVWEGER CERLEET
BRLET L, VU BHARBCENBEATSZ
PRTEET.

T2 F—YDLIVF—YQOREEFRIE. Hok
SIEEF FME Y T, '

N\ s

F— Y BPHEEERELTWD EEFERHBRTLTIVY
ML ET.

VU EREERE(s.p.e.)
7000

AZ8120G-8



. BRTE—FOBELYY,

TS OEEELEZERBLTTEWN,

HAEOOEBROMBE. EXTQOTLEAY—70
LG o BT, |
SR @OEEOMLEL. 58T @ 5D FilicH

Rl E, RRYTOBERE(R) DHXROKEG > TLLE

T, AHRERVOEED TITVET.
* RBRUARY & LIRCHPT LeANER, T
FECBPT L RBHEEYET.

AZ8120G-8




HEZTOEK, BTE—FOBREZYY, TS OEEFLEHEALTTIN,

éiﬁ
‘

HHREDRBEDLE

1. EA—RAGEHED
BEbLERCEHED.

2. v—AE(E)QD
CAREAELT S,

3. LA—RAE
Eiad v —r®AbED,

4 FA—RAHEG
-BEOTLEE—I@KEDLES,

5. ="KV D
FiREEFv—-7@AabED.

6. EA—HEVO _
FA—RRBELERERELE, A~v— @RV OANEEDES,

7. FTA—r %2270
$BIVDEROPLIECILERTZIED S,

* FRE., ARV ETHRICEBP T LAPEEY., LAMCERTERABERLET.

AZ8120G~-8



VAN

{%%%ﬁiﬁﬂ‘%f%—ﬁwgﬁéﬂﬂ‘%M?@@Eﬁi%ﬁ%LTTé%o

AZ-GUU—ACRTROFECEEL TN ET.
. HO\ES

 FA—NORY T AE

. FAa—-Rodlde

. FA—ROB%AE

. kA= RERRAZNAOHE

. EA—RoHE

. E—RDOFENE

Fr—ntr—ro2 L2008

QO =] & N o W b

2-3-1 OB )

I, LAVOEED, nde— 2 ROEMYALTFS
A ’

2. BEU@ERVALTFIV,

3. F— U RE e LR EAICLTT &V,

4 $HERF QLR U@RED, pHER LT & CHNE
LTF&EW,

HELFELEOLE, $HE L VR ECOERERESY
10.7~11 . 0mmiZ LT F &b,

== _
BRI OULFRC@OEM A 74X .5N-n(15kg T -cn)
TY.

AZ8120G-8



 Anw
.

AEEEZTS0E, BTE—FOBHELYY, TE—-FOREFLEERELTTFEN,

2-3-2 TW&#ﬁ@W#§:>

VY ERFHFRIEL, TA—A"BEERD &
E. TA— GO0 L OBERERS.3~3. unic 72
BLO5ECTA-NEOLEFXTQERHTHMLTTIN,

TV EEHAFA~NEL, EA—R@QBRbLER
Hife & &, EA— SEHb bSO 8L E TOERERS.0
~5.5mi 2B L5, kA—=NISo 2030 %
BHOTHEHLTF AW, '

AZ8120G6-3



i A A781206-Y5-8
# # s+ B 380(F&) x 245(1F) X 310(&) nu
i i{ B 27kg :
# & B5EEBS T, Se&EMRN
® H B R ISO#iks 401
H R =y b —BRESOEPHEN
#E i B EEES 7000 ¢
|8 H £ & 1.0~4.0mn
HOEE Ind(25.4mn) [ 6.5~258t
30mn 8 7.5~308t
= W s DCX1 #8~#14(60~90)
#HOAPu—2 24.7um
W kv & A 6.0mm
EY RS FE FovaRkFUrEFR _
ZBHE Y R BEREZBH(HEEOHBEVWL1:2.3(1:3 BFILVA-—EVORHMIITIYFTE)
BAWEB (B LEV)1:0.7(1:0.6 £2Y LA—E L ORI L D THE)
= &8 = v AEWHLLA— R LT3 ik VEETOFESL I
I - 2L 70Ty AR LD
iRl i i TRAARKHERBROEAA, LAATBEAEROFEAREAAR
i} & i ¥ hSTFAL 1L
BT i} = 900cc
B wr F & foaA FRUFICEDHmBIRH. EXARI rameoid
® Tk CERR XL R

AZ8120G-8




The maximum sewing speed is shown in the table
below.

To ensure long service life under good
conditions, your new machine should be run
with the cycle lowered 15 - 20 % of the
maximum cycle during the first 200 hours
(approximately one month).

The rotating direction of the motor pulley®
and the machine pulley® is clockwise as
shown in the figure.

~ACAUT I ON

If the pulley is reversed, oil can not be
supplied properly. It may cause the machine
trouble.

Maximum sewing

“speed (s.p.m.)
7000

AZ8120G-8



WARN I NG
FLWAYS turn OFF the motor switch and check that the motor stops before the work.

v At standard position of needle thread

;® eyelet@), the center of screw® corresponds
to the notch mark@®). -

|
=

[ 1HH Y At the standard position of needle thread
pull-off@, the point® of thread pull-off
@ @ aligns with the eye of needle thread

. ' _ eyelet (right) when the needle thread
pull-off{@ comes forward completely.

To adjust it, loosen the screw(®.

% Moving the needle thread eyelet and the
needle thread pull-off to the direction
“T” tightens the needle thread tension
and moving it to the direction “L” loosens

the needle thread tension.

Y

A78120G-8



WARN I NG
(_LWAYS turn OFF the motor switch and check that the motor stops before the work.

The standard setting of each needle thread eyelet is as follows;
1. Upper looper supplementary thread eyelet@®
Move it to the leftmost position.
2. Looper thread eyelet(left)@
Make the part A horizontal.
3. Upper looper thread eyelet®
Move its left end to the motch mark@.
4. Lower looper thread eyelet®
Make the center of the part B to correspond to the notch mark®.
5. Looper thread pull-off@®
Move its right end to the notch mark®).
6. Upper looper thread pull-off()
Make the eye of thread pull-off to correspond to the notch markd® as the 1ower
fooper moves to the rzghtmnst point.
7. Lower looper thread pull-offdd
Tighten it with the screw at the center of slot.

Moving each thread eyelet or thread pull-off to the direction “ T ” tightens the
thread tension and moving them to the direction “ L ” loosens the thread tension.

AZ8120G-8



AWARN ING

{;LﬁAYS turn OFF the motor switch and check that the motor stops before the work.

R S .......“m.; Rt
Adjustment for AZ-G series should be done by taking following steps;

. Height of needles

Angle for installing lower looper

. Distance between needles and lower .leoper
Longitudinal position of needles and lower loope
. Position of upper looper bar guide bushing

. Timing between needles and upper looper

Longitudinal position of upper looper

CO =3 O M b OO D et

Timing between lower looper and upper looper

“<:2-3—I Height of needles :)

1. Loosen the screws(T)} and remove
the logo plate®.

2. Remove the screw®.

3. Rotate the machine pulley and position the
needle bar at the top dead point

4. Loosen the screw@® and move the needle bar
up and down to adjust it.

When the needle bar is at the top dead'point,
the height from the top surface of the stitch
plate to the tip of the needle should be

10.7 - 11.0 mm.

ACAUT.I ON

The tightening torque of screw on needle
bar connecting bracket is 1.5N-m(15kgf-cm).

AZ81206-8
—10—-



WAYS turn OFF the motor switch and check that the motor stops before the work.

(— WARN I NG
L

{ 2-3-7 Distance between needles and lower looper >

\\

Loosen the screw® on the lower looper helder,
rotate the machine pulley clockwise, and
adjust the lower looper so that the distance
between the tip of the lower looper and the
center of the left needle is 3.3 — 3.8 me when
the lower looper is at the leftmost point.

C 2-3-3 Timing between nesdles and upper fogper )

5.0 = 5.5 mm

Rotéte the machine pulley ciockwise, loosen
the screwd on the upper looper crank, and
adjust the upper looper so that the distance
between the tip of the upper looper and the
center of the left needle is 5.0 —5.5 mm when

the upper looper is in the leftmost poesition.

AZ8120G6-8




Model

AZ8120G-Y5-8

Dimensions

380(L) x 245(W) x 310(H) mm

Yeight 27 kg
Construction Dust-proof, Oil-tight and Completely Sealed
Stitch Type - JS0 514

Application

Overlock sewing for knitted and woven fabrics with wide seam width

Sewing Speed

Up to 7,000s.p.m.

Stiteh Length

1.0 - 4.0 mm
.5 — 25 stitches per inch
7.5 -~ 30 stitches per 30 mn

Needle System

DEX1, Size 60 — 90 (#8 - 14)

Needle Stroke

24.7 mn

Presser Foot
Lift

£.0 mn (max.)

Adjustment of
Feeding Mode

Push Button Systenm

Differential
Ratio

Normal Differential (Gathering) 1 : 2.3 (max.)

(1 : 3 is available

by adjusting the position of lever pin on main feed dog)
Reverse Differential (Stretching) 1 : 0.7 (max.)

(1 : 0.6 is available

by adjusting the position of lever pin on main feed dog)

Differential
Feeding

Adjustment of

-Adjustment during the rotation is also available by lifting and
lowering the lever, - :

‘Differential feed can be easgily and quickly adjusted by Lever
or Micro—Adjuster.

Knives for
Cutting Fabric

Lower Enife : Flat Type, made of Special Steel
Upper Knife : Flat Type, made of Super Hard Alloy

Lubrication

Automatic Lubrication System (Forced fed by Trochoide—shaped Pump)

Tape width

5.0 mm (max.)

Lubrication 0il

YAMATO SF OIL No.28

Capacity of
0il Reservoir

900cc

Installation

Table top type .
Fully—submerged type / Semi-submerged type

A781 2068

—19—




ILLUSTRATED
SPARE PARTS LIST

AZ8120G-8, 8125G-8



1

AZ8120G-8, 8125-8(1)

AZ8120G-8



AZ8120G-8, 8125-8 EXCLUSIVE PARTS(1)

STEFIERBR(T) ]

RefNo Parts No. Description m H Amt. Req
1 21001234 Needle Bar Driving Lever HiES T B 1
2 2150602 Crankshaft Bushing f7via 1
3 2150255 Crankshaft VA D BVE v il 1
4 2150418 Needle Thread Pull-off g 1
5 300099 Washer By 1
6 2121234 Upper Knife Holder{Flat Typse) EXZRINY () 1
7 2150256 Upper Knife{Flat Type) EXZ(FE) 1
8 0030255 Tension Spring(Needle) FERF/CR(RR) 1
9 2150259 Eye Guard Spacer FAH—RF 2R 1
10 100001 Nut Fab 1
11 2150419 Upper Looper Bar Crank Arm, C. Set LEI—/XU 2> 2(#) 1
12 6200114 Upper Looper Bar Guide Bushing I—IREAAS I 1
13 2100227 Upper Looper Bar Guide Cover IL—NBAE 1
14 130001 Screw{M2.5-0.45 x 6) bxy 1
15 110071 Screw(M2.5-0.45 x 6) xRy 1
16 2150090 Upper Looper Bar Guide, C. Set L— IR (H) 1
17 2100221 Upper Looper Bar Crank Arm =Ko 1
18 300008 Washer ' Ty iy 1
19 140004 Screw(M6-1 x 16) it 3 1
20 2100903 Upper Looper Bar Crank Arm Pin =R Z o2y 1
21 160002 Screw(M4-0.7 X 5) = 1
22 310089 Qil Wick SHE 1
23 2150080 Upper Looper Bar JL—IEE 1
24 000629 Seal Plug =g 1
25 2100892 Upper Looper Bar Guide IL—ICER 1
26 310065 Qiling Felt Zzlk 2
27 2119323 Upper Looper =% 1
28 2101416 Upper Looper Driving Lever E— i EhRE 1
29 2150263 Driving Shaft Thrust Ring RAZANIYT 1
30 2100215 Looper Driving Lever Connecting Rod JL—/80O0w R 1
31 2150258 Lower Looper Driving Lever TIL—/i 1
32 2150264 Driving Shaft Thrust Ring AZARYT 1
33
34 2150424 Looper Thread Pull-off L—ixigY 1
35 2150415 Looper Holder Cover IL—EHIN— 1
36 110001 Screw{M4-0.7 X 54) IExy 1
37 2150422 Upper Looper Thread Eyelet HIb—1E 1
38 2150423 Lower Looper Thread Eyelet TIL—/CRE 1
39 000014 Washer PR 2
40 110002 Screw{M3-05 X b) =3 2
41 110026 Screw{M3-0.6 x &) = 1
42 2100851 Lower Looper Thread Pull-off THl—RkiR) 1
43 2150425 Looper Thread Eyelet(Left) IL—/CRE(E) 1
44 130020 Screw(M4-0.7 X 6.3) I 1
45-1 390663 Thread Chart RBEVE 1
45-7 390664 Thread Chart{MU45) HFEVH 1

+ The frame of this model is different from that of AZ8020G.
+ 7L —A ITAZB020GEER D £ T,

AZB8120G-8



2
AZ81206-8(2)

AZ8120G-Y5-8

A78120G-Y8-8

AZ8120G-Y5-8/K2, Y6-8/K2, Y8-8/K2

15-1
15-2
15-3

AZ8120G-8



AZ8120G-8 EXCLUSIVE PARTS(2) H7EFIERZER(2) 2
- - " ]
RefNo Parts No. Description m & Amt. Req
1-1 2158011 Stitch Plate(Y5) &k 1
1-2 2108005 Stitch Plate{Y6) &R 1
1-3 2158003 Stitch Plate(Y8) kil 1
2 2109009 Differential Feed Dog(Y) aiiE " 1
3 2157081 Presser Foot, C. Set(Y8) #I() 1
4 2157000 Presser Foot Hinge Brbxvy 1
b 110004 Screw(M3.5-06 x 8} IRy 1
6 2157040 Presser Foot Half-stay EEER 1
7 110050 Screw{M3.5-06 X 4.5) IR 1
8 2157020 Presser Foot (Lower) BI(T) 1
9-1 2157205 Presser Foot Stitch Tongue(Y5) m 1
9-2 2157206 Presser Foot Stitch Tongue(Y6) m 1
9-3 2157212 Presser Foot Stitch Tongue(Y8) m 1
10 2107643 Finger Guard v HH—R 1
11 000444 Washer Twiy 1
12 005036 - Screw(1/8-44 X 5.6) Exr 1
13 2107219 Thread Chain Guide PEHT R 1
14 004237 Screw(3/32-56 x 2.6) by 1
15-1 2157102 Presser Foct, C. Set(Y5/K2) I (R) 1
15-2 2157058 Presser Foot, C. Set(Y6/K2) () 1
15-3 2157083 Presser Foot, C. Set(Y8/K2) H(#) 1
16 0034535 Thread Chain Guide DEAA R i

AZB120G-8



3

AZ8120G-8(3)

EXTRA PARTS

AZ8120G-8



AZ8120G-8 EXCLUSIVE PARTS(3)
|

b7 ETFTILERERE3)

3

RefNo Parts No. Description @ & Amt. Req
1 2157056 Presser Foot, C. Set(X8) I(A) 1
2 2157000 Presser Foot Hinge Brbyvy 1
3 110004 Screw(M3.5-06 x 8) R 1
4 2157040 Presser Foot Half-stay EERH 1
5 110050 Screw(M3.5-06 x 4.5) xy 1
6 2157020 Presser Foot (Lower) BI(T 1
7 2157214 Presser Foot Stitch Tongue (X8} m 1
8 2107643 Finger Guard ZaVHA—R 1
9 000444 Washer Twisp 1

10 005036 Screw(1/8-44 x 56) by 1
11 2107219 Thread Chain Guide EERATE 1
12 004237 Screw(3/32-56 x 2.6) == 1
13 2158019 Stitch Plate(X8) ik 1

AZ8120G-8



4
AZ81256-8 (2)

AZB120G-B



AZB8125G-8 EXCLUSIVE PARTS(2)
- |

yr7EFILERRLE2) 4

RefNo Parts No. Description m & Amt Req
1 0024130 Tape Guide{Upper) T4 B(L) 1
2 110012 Screw(M4-0.7 X 5) xRy 2
3 2157118 Presser Foot, C. Set{Y5) HI(#8) 1
4 2157000 Presser Foot Hinge Hrbyy 1
5 110004 Screw({M3.5-06 x 8) Exy 1
6 2107631 Presser Foot (Lower) HI(T) 1
7 2107650 Presser Foot Stitch Tongue(Y5) m 1
8 2107643 Finger Guard FaHA-FR 1
9 000444 Washer Twiy 1

10 005036 Screw(1/8-44 X 5.6) Exy 1
1 2107670 Presser Foot Tape Guide Bzr—7H1F 1
12 001230 Screw(3/32-56 x 3.8) 1y 1
13 0034535 Thread Chain Guide LA R 1
14 004237 Screw(3/32-56 X 2.6} 2= 874 1
15 2157040 Presser Foot Half-stay ¥EEH 1
16 110050 Screw(M3.5-0.6 X 4.5) 1Exy 1
17 2158011 Stitch Plate(Y5) £HR 1
18 2109009 Differential Feed Dog(Y) AifxE ) 1
19 2157121 Presser Foot, C. Set{Y5/K2) T () 1
20 2107219 Thread Chain Guide EEHR 1

AZB120G-8



jamato

VIRV VRERIE
YAMATO SEWING MACHINE MFG. 0, LTD,

P/N 9730100 (P / | /HY)
No. 3 Edited in 2003.7
(AZ8120G-8) Printed in Japan 2003.7.2H @



	î!
	[P1]   1. +˜¦h×üênÞâ¹�
	[P2]   2. ß·ón¿t
	[P2]   2-1 �KL−+DnÝø¿P
	[P3]   2-2 �KL−+DnëüÑø¿P
	[P4]   2-3 ÝhëüÑn¿À
	[P4]   2-3-1 ÝnØU
	[P5]   2-3-2 �ëüÑn�QÏ
	[P5]   2-3-3 
ëüÑnúÏ


	[P6]   3. ÕØ

	Contents
	[P7]   1. Sewing speed and rotating direction of pulley
	[P8]   2. Adjustment of sewing machine
	[P8]   2-1 Needle thread tension for overlock stitch
	[P9]   2-2 Looper thread tension for overlock stitch
	[P10] 2-3 Adjustment of needles and looper
	[P10] 2-3-1 Height of needles
	[P11] 2-3-2 Distance between needles and lower looper
	[P11] 2-3-3 Timing between needles and upper looper


	[P12] 3. Specifications

	ILLUSTRATED SPARE PARTS LIST ÑüÄê¹È
	[P1]   AZ8120G-8, 8125G-8(1)
	[P2]   AZ8120G-8(2)
	[P3]   AZ8120G-8(3)
	[P4]   AZ8125G-8(2)


